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INSPECTION AND TEST PLAN
o

LN
—

Contractor Lptad Lhmad pdaiad Ref. ITP Na 1TP-Bs-01
Projeet ~ -, =0 29 383 e S 5 AT Date 2752014
B : Discipline Concrete Materisls
Location Bari Smeil
Work Phasa {Dascription of Inspaction/ Tasting)
NGO, Codes and Standands | Acceptance Criteria Fresuency ] Recers U;’l Romarks
| g
Materisls Tests ' |
R R + = . R i
Every 5000 m" —— |
1 Fora Aggregals Grading ASTM C138 Contonms ta ASTM C31 requivernent dulivered 10 s00 Smarvs chosge & mat |
erdbly Test Repact
b - = [
Ewvery S000 m* Material
2 Watet sbsatjtion lof Tive hggregata ASIMG 128 Conforms to ASTM G 128 (Z0% maskoum) | delversd 10 Se Source thuinge & sy e
| | Llasthly Repoct
Every $000 m*
Bpeliic graviry tor Tine Morterial
3 . ik gressis Ba sz | Contorma to B.3 412 {Minktsr 6] mlﬂﬂ:li::rhmlul tent B
H BTN RN LS i
} [ Every 800 m* Materiod
a 5 Unk Weight of Fine Aggregates ASTMC 19 1 s Golbeirtid 16 $E0 Seurte s & sy Teut
| ] | Mos by
H ——
5 = Clay hamps and Iria bie particies { Clay, i & shet consent of Fine T TRTY : Comtonms 10 ASTM C33 requirement | §% I:::"m"" — Marterial
Aggregates i LT o)) Memt by " Tost Rieport
b | == i .-
| Every $000 m*
[ Organic Impurties in fine aggregate ASTHIC 49 | Confarmsic ASTM G 40 fLigrder than OeBversd 10 t18 famres cmage & i Material
; Standard} P Test Report
| 1
| Every 5000 m" T
? Chemical analytis fos Tine aggregats |1 IH Cordorms o BLS 311 culbvarted 10 S50 Source chonge & aut Text
1 Moy Faport
- e . T - - -
Every $000 m* Material
3 Coarse Aggragaie Grading ASTH 1M Cordoems o ASTM C33 requirermen alivirted 16 124 Source chusge & wmt Tedt R
1 Sl by P
i —_— = B .
] Every $000 m*
| Specilic grarity lot Costie Material
? J| Aqgregata B3 Contorma io B3 $12 (Wnimuomn 1.4) Mhu;ls:;x“A-n Tem R
—— - = 3 o s
10 Watat atsorplion lor Coaree AsTMC 127 Contorma 1o ASTM £ 127 (L% matimum) mna::?s:::':-ma Hetertal
Aguregais Moy - Text Report
Every 3000 m* Material =
it Unit Wiigint o Fire Aggregatrs ASTMC 13 daftvered 10 ile Servy chumge & m=t Test
| I i it I | SE— | s § T |
B Clay umps aad fris bie pariicies / Clay, &t & dust conkend of Fine Fvery $000 Material
12 £ = = L | ASTME 141 Conlomm 10 ASTM CI3 requirarment duilverad 1o ulie Sewve change & met
Aggregues Tet1 Repon
o H ——— T | IE—— -~ ] Mty
2 I Every $000 m
13 © Abcasion by Los Angeirs Maching i ASTMC 121 Contorms Lo ECP (30% mazimum) Geliversd 10 e Semrry chuingr & temi “:‘“"'
: M Wy Fepon
] Every 5000 m* ateral
14 Flabiness indes. ] BIEN B33 Coatorms 1o B3 EN 8331 {25% mazimum) | delversd 10 000 Sewpry chmagr & mmi '
-4 i ety ‘51 Rapord
frome e — e e . . 4 | B
Every 5080 m* e~
Elangrt e (=X 3¢ Coandonmd to AR 12 [14% ik} | deliversd to slie Seurve changs & Tasl A
i Loty w#l fapod
j Every b300 m* —
Chemical snalyus $of cosrse agy regate BS 812 Conforms lo BS BT Selvered 10§02 Searce thengr & met Tesl Report
A AF e ] e 4 My 4 i ]
Ewery 5000 m* Vaterial l
Compressive strength of Hydmui cement ENIM-1 FASTMCIN Cantormrs ko ASTU C153 requirement delvared 10 558 Seustt thungt & W1 Teet Rapon
24 am hy
Eviry 2000 Ton Vateriad i
Toma of satting ASTHC TH Condormms lo ASTM C158 requirernant Bl trd 10 118 Seawrre chungs & Mo '
Memthiy Tewd Reporn 1
Evary 2000 Tom Watertal
Flatnarss of Comert ASTMC.J04 Cordorms 10 ASTM T8 requinemean derlvarid 12 $84 Semrre chaspe & pam1 Test R
- - - . - - - L]
Evary 20083 Ton aterial
Sonpmedrat-58 of Cartrarrd ASTMC.114 Condorms 10 ASTM C150 regubremarnt SaBrared 1o S8 Semrce chusgr & PuL Test R
 la by
Every 100 Ton Msterial
Suca Fums [3F) ASTMC 1242 Contorma o ASTMC114 Sefvited 1o Bla Sewrce chrage & maL TestR
o by
i Every 200 Ton
| 22 m“:""'s Testing of ADMOTURES {PH, Panciy L Solid C | ASTMC A8 Condormy ta ASTI C4M requiremant Btvared 10 £20 Samarce chargr & reat "‘:"“n
| Mty i
e e —— e T .- 1
ASTME 196; Matensl i
l ] I Waer Testing of Warer [CL2Q), PHA T.D L) .m’mz Catdorts to ASTHMD 12 X ASTMD 18 Manihdy “’ﬂ':-llﬂﬂ
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RESULTS OF Testing of Agaregate (Fine or Coarse)
{ Chlorides & Sulphate)
BS-812 Part117 & Part118

Date 24-09-24 Client Edal Cildaall g Cilidall
Delivery date 16-09-24 source ogne gil
Testing date 22-09-24 Form 3206

S Limits
- Material Type Test Resu ccording to
A8 ECP
Chloride Content 0.05% 0.06%
o
c
1]
0]
Sulfata Content 0.29% 0.40%
Note: ¢

*The Sample was delivered to the Lab by the Client.
°The Above Data is according to the information received from the Client.
sThe Results above apply only to the sample delivered to the lab.

sThe sample [s acceptable, but the sources should be monitored to confirm the quality and prevent any quality issues

Eng:yare Fovaad

Chacked w. € - -
Sienture: &l At o2 by Approved by Dr Adel Elkordi
= ]
Gaionager ‘;’{ EApS hawf!(dNRiﬂDﬂ by
CODE Ch06-F-28-10-28:26 e CODE Ch07-F-28-10-24-26

o s sites No-1

-
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RESULTS OF Testing of Aggreqgate (Fine or Coarse)
( Chlorides & Sulphate)
BS-812 Part117 & Part118 o

! Slanell g Colidall

Date 24-09-24 Client

Delivery date 16-09-24 source ‘ CE]

Testing date 22-09.24 Form 3206

'''''''''

Note:

p—

.3 Chloride Content 0.0200 0.04%
m L]

@

| =

g Sulfate Content 0.28 0.40%
<

o~

P Chloride Content 0.0250 0.04%
T

a))

o

g Sulfate Content 0.3 0.40%
<L

*The Sample was delivered to the Lab by the Client. _
*The Above Data is according to the information received from the Client.

*The Results above apply only.to the-sample-delivered-to-the-tabmy
{checked Oa : 3 En:._.im:}'aund Frai it
. (2 4 alegy HApproved by Dr Adel Elkordi
é;yum: - N th i
6 ! _ -
lab manager "L"”"““'{‘mtli‘ﬂ‘ sites No-1

CODE ChOB-F-28-10-24-27 CODE ChO7-F-28-10-24-27

‘l‘iuﬂl\‘raﬂ

IAF )
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‘DITATION {5
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RESULTS OF SIEVE ANALYSIS OF COARSE AGGREGATE
ASTM C 136 &

materials finer than no.200 in aggregate by washing ASTM C 117

i Date 25-08-24 client | Wit argly poreny
Delivery Date 16-09-24 Sares gl p 20 SZe pezdy rocks
Testing Date 22-08-24 FORM NO =248

§Mm-e,g';|‘- Slevn Biza) | BaRa o e  Limits

o[ "'"l Passing% e EEE—

P |k (mrn). T Min: Max. i
E 19 109 100 e
9 i2.5 g1 50 160 |
&= |
8= 95 ) w0 | n |
< : | R ]
3 5 R
2 475 a5 0§ 15|
8 ]
&) 236 04 o | s |

matarials flnerthan ne 200 n aggreaatg hy washing

Percantag matcrlal finer than
Siove siza?5 mm (No.200) : |

STH 21 d
Tre amoun: of percentage of matenal finer than sieve size73 um (No 200)
The Test Results is 4—= Comply  -_] NotComply }with Epec. Imits

Tested by : Approved by Dr Adel Etkaed!

¥
ir' Checked by:
I

Lab manager CODE: Ag02A-F-25-9-24-50]

four
technolog
labs.

“.,;:ni\no,,

-

!
g m a2
Sirarian *




four
technology g
labs. %

+FTHST 1IN

2 +20 22 514 5582
5 +01021753557

i Info@4tlegypl.com

RESULTS OF SIEVE ANALYSIS OF COARSE AGGREGATE

ASTM C 136 &
materials finer than no.200 in aggreqate by washing ASTM C 117
Data 25-09-24 Client el s 5 Sl
Delivery Date 16-09-24 source = raady rocks
Testing Date 22.09-24 FORM NO 2345
Matersal “Sieve Size Passin = = Limits =

TYPO ; Ll (mm) ] © Min.  Max.
E 25 100 100 100
e 19 779 5 100 |
&= -
881 125 2123 5 g5 |
@ . 1. 2 g
2 95 67 0 10
< "
= 475 01 0 5

matarials finar than no,200 in aggreaate by washing

Pnn:entago of matnrial finer than
Sieve slze75 mm {No.200)

ASTM € 33 limits:
The amount of percentage of matarial finer than 5 eve 51ze75 um (No 209)
The Test Results is { gComply -

Tested by:

Checked by:

lab manager

&5 ™ sites No-1

7‘1]!8!!10,‘

£ b
"’lnﬂaﬂ .

Not Comply Ywith Spec. limi

its

il

1

;l Apzroved by D AdelBlke-2

CODE: Ag028-F-25-9-24-51
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RESULTS OF SPECIFIC GRAVITY AND ABSORPTION

OF COARSE AGGREGATE

ASTM C127
Date 25-09-24 Client Afpaalt Clezsll 5 CLIia
Delivery date 16-09-24 source ready rocks 3=
t —
Testing date i 22-09-24 FORM NO 1946
3 . i ~ 1| Aggregates | - Aggregates LIMIT ECP 203-2017
P PRRE REE ——ee 4
Mat enal Type Test Skze#2 Size #1 i
iz ; | 3 e mscarsmra e — MIN MEX |
¥ _| i
Bulk Specific - ‘ ) )
; = Gravity Dry e s I
: <X ok PRE i B ] T s
i 8 Bulk Specific .
LB Gravity (SSD) 4% aoth | - :
| & | - S —
E Apparant i :
| 0 Specific | 2.69 2.65 2.60 2.70
1 - Gravity i | S
'8 i *
{ Absorption % | 2 2.00 . 2.50

Nore:

oTha Sample was delivered to the Lab by the Client.

°The Above Data is according to the Information received from the Client.

+The Rasults above apply only ta the sample delivered to the lab.

Approved by

| Dr adel Elkard, |

H Tested by:

, Checked Eﬂ

| Lab manafer faur
| technology
Llabs.

sites No-1

RHAT)
Wit '-.-—?—'f_‘

CODE: AgD4-F-25-9-24-33
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UNIT WEIGHT AND VOIDS IN FINE AGGREGATE

ASTM C 29
Date 25-09-24 i Client i Lo 2t g i
t - —
!
Belvery date 16-09-24 i source | Gpme iz
i -
Testing date 22-09-24 i FORM ND - 2846

: i
5 Unit Weight (Kg/m®) | 1750
G Reodding i |
w I
e :
3 | ~:
< ; 34 i
Z loose | : !
[ ¥
o |
Noge:
=The Sample was deliverad to the Lab by the Ciient,
«The Akove Data Is according to the information recetved from the Client.
»The Resulis above apply anly to the sample delivered to the lab,
]
| Tested hy: Approved by Dr Adel 2 kord
i
: Chocked byr—
1
| Las ranaggr ! foourr CODE: AgDS_-F-ZS-B-Zd.S-‘I
| et technology
i labs,
Ny .
1______,___________'_______ SltCS NO-'] fDUI'
—_——

technol
labs, o

-y
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UNIT WEIGHT AND VOIDS IN Coarse AGGREGATE
ASTM C 29

ate 25-09-24 Cllent Ll mhmat o 2UALS
! -
Delivary date 16-09-24 sourze : ready raclks e
i
Testing cate 22-09-24 FORM MO 284€

Aggregates Aggrogates
M : e .
aterial Type Tast ~Size #1 size ¥2

e

< Unit Weight

[T : 4

i (Kgim®) Rodding 1.420 1460

&)

(-]

=3

wi .

9 Unit Weight <2

g (Kaim®) Loose 290 g

O

Nc;n:
*Accarding to ASTM C-23 8 ASTM C-23 there no limits for unit weight .
*The Sample was delivered to the Lab by the Client,
+The Above Data Is according to the information received from the Client,
*The Results abave apply only to the sample delivered to the lab,
i Testad by Approvad by Dr adal tlksrs i
L chee ""“1 e
i Chezked by, E
| Lah m: 1 ' fOU - i 4"3
i technoloqy CODE: Ag08-F-25- 4?'5. ! fou',
wl e

| 85 sites No- lechnology

CIAE 4

o Y
Loty
farrarion !
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RESISTANCE TO DEGRADATION
OF SMALL SIZE AGGREGATE BY ABRASION
AND IMPACT IN LOS ANGELES MACHINE

ASTM C 131
Date | 25-09-24 | Client | Red syl
R e !
i L]
Delivery date 16-09-24 i sourca 3 ready rocks Sl
1
Testing date ‘ 22-09-24 FORMNO | 2946
! : Agaregates | Agaregates lLlMl'I'ECP-
MateriaType | Test  |T O | e o o |
i |
- Amount of i
w = loss by
o abrasion and =
[« Y] | 3!"
g % impact (%) 17.3 16.59 T
wJ g Coarse
Aggregate

bher e WL

ASTM C 33 imits
The amount of loss by abrasion anc impact for meooerate waathenng regons class 4 M
"Gradings of Test Samples { Grade B )

Note:
sThe 5ample was delivered 1o the Lab by the Cifent.
»The Ahove Data Is according to the information received from the Client.

«The Results above apply only to the sample delivered to the lab.

Tasted by: Approved by Dr Ade! Elkord
Checked by;
C i
Lab menager
CODE: Ag07-F-25-8-24-




four
technology
labs.

Gﬁ 05t

©

7 TFIRNTPLIN

D +20 22 516 5582
{j +01021753557

& info@4tlegypl.com

Adggregate Crushing VALUE

BS 812 - PART 110

Date 25-08-24 client l ad ol g
Delivery date 16-09-24 source J ready rocks iEuz
Testing date 22-08-24 FORM NO 2946
;r_.; '-:'I B = B 1.-.""' Y
o i Nl 5 e |
X . ; Aggregates size | Aggregates size | MAX LIMIT ECP
Materdzl Type | Test #29 #1 % 207
i |
< }
2 |
& ACV VALUE '
o] ANEL
E (KN} 8.3 ! 10 s
(7]
=
8
[} |
Nots:
BS 812 - PART 110 limits
*The 5ample was deliverced to the Lab by the Cilant.
=The Above Data is acecrding to the information recelved from the Cllent.
*The Results above apply only to the sample delivered to the [ab.
| Tested by: I Appraved by Or Adel Elxord)
| thecked by; —‘—%
I -
! v
! Lab mlmger‘*
! CODE: AgDB-F-25-9-23-57
four
If
14 technology
labs,

I =) sitcs No-1
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CLAY LUMPS AND FRIABLE PARTICLES IN FiNE
AGGREGATE
ASTM C 142

Date 25.09-24 | Client D il ot jolii
!_ b e—. - s w v——lry ki
SRS 12-09-24 ] source Same pl 2l
- ¥
Testing date 22-09-24 | roRMNO 2946
Material Type Test—  +  “Results- | limitMAX |
Parcentage of clay |
FINE AGGREGATE | MPs and friable 0.50 4.0%
Particles %

Note:
ASTM C 33 limits:
« The amount of clay lumps & friab'e particles Shall not exceed 3 2%
*The Sample was dellverad to the Lab by the Client.
+The Above Data is according 1o the information received from the Chant.

+The Results above apply only to the sample delivered to the lab,

| et oge :‘F’;‘;:"d Br adel Edarel
| Chezked by: Y &

Lab manager _‘1 CODE: Ag10-F-25 -zg;éé- f
four ’7 our
technology
labs.

Ly sites No-1

=%
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GLAY LUMPS AND FRIABLE PARTICLES IN COARSE AGGRECATE

ASTM C 142
bate 25-09-24 Client Aah simel) y 2k
Delivery date 12-09-24 source ready rocks Z3ls
Testing date 22-09-24 FORM NO 2945
o T i BEMIT
: i : ! Aggregates size Aggregates :
Matarial Type ] i b *
falavRel Test w0 o1 size 1 % (ECP 293
_ - iy 2017)
= | "
4 |
b Percentage of
& clay lumps and I
g ; friable i 1.32 0.66 cE
u i Particles % |
= !
[=] '. 5
L : oy i
Note:
ASTM C 33 limits
« The amount of clay lumps & friable pariicles for moderate weathering reqions class 4 M
Shail not exceed 5%
sThe Sample was delivered to the Lab by the Client.
oThe Ahove Data is atcording to the information receivad from the Cllent.
*The Results above apply only to the sample deliverad to the lab.
E Tested by Approved by Or Adel Ekardl
| Checked by: g
! et e s
I Lab manager
| four CODE: Agli-F-25-3-24-
[ technology
lobs.

sites No-1
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\“1 ke

IA,_-

o=
°Jrn|oﬂ 3

S



four
technology
labs.

B +20 22 516 5582
. o [ +01021753557
%

HFIRST PIAN

rs

ELONGATION AND FLAKINESS

OF AGGREGATE

BS 812 Part 105

§ Info@4atlegypt.com

Date 25-09-24 Client E ot Sl Ll
& . : .
i Dealivery date 16-09-24 SOurce §  readyrocks A¥o=
; o e
i e
; Testing date 22-09-24 FORM NO 2946
]
1) ‘; Aapnregates ~ Aparegates
ll;'ltilrhlfm Testr |+ 5 ‘slz%_ﬁ_ﬁl‘ P B ok size # 1 LIMIT (ECP 203 -
i ! 2017)
f 45 : % %
w e I
w ’; 1 |
20 Flakiness ! g
[+ EQ
gn: Index % 185 i 18 ! St
o8 i
g | i ~
| 'S —r

Note:

oThe Sample was delivered to the Lab by the Clignt.

*The Above Data is according to the information received from the Client.

«Tha Recults above apply only to the sample delivered to the lab.
+ BS 812 Part 105 limits:
5hall not exceed 25%/( Limits for concrete Aggregate)

Tested by:

Approved by

Dr Adel Elkcrdi

il L il e Sy

four

technolo
iabs, 3y

b sites No-1

e —

aNATS
‘ﬂ‘__‘_ e _”__4

S i

e
foiTation !

Checked by: _____';%_ﬂ
tab manager 1 CODE: Ag13-F-25-9-24-60

-
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ELONGATION AND FLAKINESS
OF AGGREGATE
BS 812 Part 105

Date 25-09-24 Client et Zhdl g oA
-
Delivery date 12-09-24 source ready rocks 23t
Testing date 22-09-24 FORM NO 2948
- '|
| Aggregates Aggregates |
hEmel ' o ol tisizan? size #1 LIMIT (ECP
Jl‘-'!_?t;_rlalrn_ze ¥ jTest 5= the : e P o 203 - 2647) |
v % % f
= f
2 1
E i
& Elongation i
[ 15.2 16 30%
s Index % | [ =
Z | |
e f ;

fote:
sThe Sample was deliverad to the Lab by the Cllent.
»The Above Data is according to the information received from the Cllent.

sThe Results above apply only to the sample delivered to the [ab,
+ 85812 Part 105 limits
Shall not exceed 25%{ Limits far concrete Aggregate)

Tested by: Approved By Dr Adel Eaord:

Chacked by:
e e

Labmznager 3

faur CODE: Agl14-F-25-9-2
| technology
labs.

sites No-1

TtRHATO,
’ o &

AF

o =
e [+}
fartanion !
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ORGANIC IMPURITIES IN FINE AGGREGATE

ASTM C 40

Date 25-09-24 | Client | &dodh oilasa 5 claid
Delivery date 16-09-24 || source a9xe ol gy
Testing date 22-08-24 l FORM NO 2546

3 TN L A

- al Type. %Rééufts imit

e | Tt T e 1 e

i ) i
i < ] |
| ww organic | ) Not Darker Than Light |
Z o . = Nil Yell

T % impurities ellow ‘.

2 |

<L |

Note:

oThe Sample was deliveraed to the Lab by the Client.

+The Above Data is according to the information received from the Client. .

*The Resu

lts abova apply only to the sample delivered to the lab.

ASTM C 33 limits:

o Color should be lighter than the standard

The TestResultsis { -Eocmply - [] Not Comply} with Spec. Limits

Tested by:

Approved by or Adel Elkordi

Checked by:

Lab
) 0 four cove: Ao 2 93:62
| technol
L (G stnlogy
S sites No-1

D'unnn -
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RESULTS OF Testing of of water (CI,S03,. PH & T.D.S.)

AASHTO T-26 & ASTM C-94

Daie 25-019-24 SOL RCF Parghle Water
Delivery date 16-09-24 CLIENT PLIES A PERA N -
T'esting date 22-08-24 FORM ND 26 -

* Materfal | | e et
O 2 PR LIMIT. i
. \Type. i« conosults =l
7.3 7
S Total Dissolved 1 N
I 2
% Salts (T.D.S) 0.098 9 bo
3 |
{ g Chloride Content 0.034 at | 0.3
Sulfate Content 0.052 ol I 0.3
! = 1
Note:
3The Sample was delivered to the Lab by the Client.
sThe Above Data is according to the information received from the Client.
sThe Results above apply only to the sample delivered to the lab.
The Test Resultsis ([ _Lomply - it Comply) with Spec. Limits

Approved by Dr Adel Elzordi !

Teswed by:

—|

Checked byi

=
Lab manage|

i
{

4 | technology
Ghs.

sitcs No-1
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# Info@4tlegypt.com

RESULTS OF Testing of ADMIXTURES (PH, Density& Solid €.}

ASTM C-484
Date 215-09-24 FORM NO 2946 i
! |
Delivery date 16-08-24 Client j adpdal) Sl i
sti 22.08- | Ky Ll d
Testing date 22-08-24 ADD TYPE ] F¥I1240 (st _

& : PH Value : 7.8
i (n i :
.l = |
E 5 Density 1 1.202
} = : g
-‘ o | Solid Content | 39.6%
| < i |

Note:
«The Sample was delivered to the Lab by the Client.
*The Above Data is according to the information received from the Client.
=The Results above apply only to the sample delivered to the lah. .
The Test Resultsis ( [ JComply -[__Not Comply) with Spec. Limits

et e

Approved by Dr Adel Elkordi

|Tested by:

T a

tChecked by:

:iLab manager
i 2ghnology
labs.

sites No-1

o, s
oy i
Prration




: Ha-Be
CERTIFICATE OF ANALYSIS COA

HA-BE-QC-F0103

CERTIFICATE OF ANALYSIS

DELIVERY NOTE No. : EGY/2024/1802 DATE: 04.06.2024
CHARGE No. : EGY/2024/1108

COSTUMER : Modern Structures

PLANT : BANI SWEIF

QUANTITY : 5000 liters

PRODUCT : PANTARHIT® FM240

ITEM No. : 0BOB/E

DESCRIPTION : Super Plasticizer admixture

ACTIVE SUBSTANCES : Naphthalene sulphonate with additives
STANDARD COMPLIANCE : BS EN 934-2 '

DATE OF TESTING : 15.05.2024

RESULTS:

DESCRIPTION SPECIFICATION RESULTS ]
Steadiness Homogenous homagenous T
State Liquid liquid
Color Dark brown Dark brown
Density 1,22 + 0,03 1.22
pH - value 70+ 1.0 7.4 J

U

HE‘K“’BQ 18, ‘_|'1

Quality Cantrel - iy

of 1 & 20y

Mahmoud Eid

{QC In charge) (Production Manager)

FONMNO - MA-BE-OC-F0103
1S5UL ND - ¢

ISSUE DATE - 1.6 200 .
APIROVED OASOC

CS_ CamScanner

=t
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iabs. s,

Z CRFTRAT 1M

. info@4tlegypt.com

Results of Physical Analysis of Cement

Limits as per
BS EN196 Part-1

Date 22-10-2024 SOURCE g (o
Client PLAT A TS WA Type oPC42.5
FORM NO 3089 Delivery Date 07-10-24

Compressgive Strength Of Mortar Cubes (BS EN196 Part-1)

R D T e ————
=K ) T -

A

| 2 142 135 15.6 14.4 10

Compressive Strength BS EN196 Part-1

CCDE Ce01-F-24-10-24-8

Initial Setting Time 81 45 minute {Min.}
Final Setting Time 299 375 minute  (Max.)
coDE Ce02-F-24-10-24-8
Fineness Of Coment By Alr Permeabllity Apparatus (ASTM C 204}

|| Finengas (marks) }

bl Lo

Alr Permeability Test 2980 2600 Cm2/Kg (Min.}

Y

cobe Ce03-F-24-10-24-8
Soundness of Cement

e o F—._—.-—.—.—-.——--.—-——-— —— T T

EBaaahe

|
Not Mare Than 10 mm.

——— e e i

cooe Ce04-F-24-10-24-8
Note;
*The Test Results is Ctomplv = I:] Not Comply) with Spec. Limits
*The Sample was delivered to the Lab by the Client.
sThe Above Data is according to the information received from the Client.
=The Results above apply only to the sample delivered to the lab.

Checked by: |, " Eng: Yara Fouaad | Approved by l Dr Adel Elkordi
Signture: E 1_,/ L = <
Lab manager: § = Tl ol Bl bl
) } | lobs.
' A= sites No-

N
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technology & o L +01030330928
o

labs. %,

7 LPIRNT RN

- info@4tlegypt.com

Testing of Cement (Cement Content determination)

ASTM C-114
Date 22-10-2024 Source Bani Sweif
Tasting date 13-10-2024 Client Bprall Slaadlt bl
Delivery date 07-10-24 source 42.5 0PC

3
Insoluble Residue 2.5% 5.0%

whad

c

@

g Sulfur Trioxide 2.30% 3.5%

O
Loss On ignition 1.8% 5.0%

Note:
*The Sample was delivered to the Lab by the Client.

*The Above Data is according to the information recelved from the Client.

*The Results above apply only to the sample delivered to the lab.
The Test Resultsis ( [J€omply - [“bt Comply) with Spec. Limits

Checked by QA: . Approved by Dr Adel Eikordi

|
: ":En!: Yara Fouaad
i
IE Stgnture: = 1 Woug W] e a’
ot , H
H

— o Y aYaYan

AN M icbs.
Lab ma"ager'! n Eng',:n!!gg;medﬂsadek;. os No-1 \ CQDE: Ch10-F-24-10-24-9

f RIS

FORM NO: 3089

LN
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@ info@4tlegypt.com

COMPRESSIVE STRENGTH OF CONCRETE
SPECIMENS EN-12390-3

Date 05-09-24 Class of Concrete C15/ 200 Kg OPC
(A Rl P D s R 345 S
. -3 . e . gl T g 4
Client Ansall Glaall g cldisal Project if‘;;;;;; _f:,,:;; i _;11 i):!
Aia¥iall siall s
Location Bani Sweif Consultant (3N 33aaa f3) Lctigh @y 38 55
¥orm No : 2854 Element Pile-P 35
A B TE] :; cm\e !
i) PSSR 4] L RGeM) i S
4 638 1860 44.8 933
i_-u-
A 08-08-24 5.9.2024 643 1875 39.2 81.6 85.3 28
L6 644 1878 38.9 81.0
Remarks

[he Results Test For Compressive Strength After 28 duys Comply With The criteria of strength as per BS EN 206.

FHE RESULTS IS & comrLy C3  NOTCOMPLY

Tested by :

Checked by:
|Lah manager lm’" A }. e

: om Site No-1
i CODE Co 008-Moderm-PHe=F .

St




four @ +20 22 516 5582
technology o b +01021753557
labs' ‘%1 HFIRSTPLIK

@& Info@4tlegypt.com

COMPRESSIVE STRENGTH OF CONCRETE
SPECIMENS EN-12390-3

Date 03-09-24 Class of Concrete | C15 Kg/Cm® /200 Kg OPC
1
[
i S AR N BAN s aklRG 5 305
) -3 . -y B . Lo (diams gl puabe ¥l 381 65 ) f pudll
Client Adpdall Glaall g cldlal Project S (sso+5’z) o i o il
AaMaal) il By 3as
Location Bani Sweif Consuliant (i apana /3 ) Aumalgh) iy 3502
Form No : 2771-5 Element Pile-P41
R T e e e e e
. iy .‘_"'(_fall:itl'gg!l)'i'_lvi“": {i’é {:': T&’ﬂfig‘;z__liite"i .::] .-. : L____'efélitgm Unl}tc;:isght Load K} ] Ed{:‘?‘é‘!l i (E_(';gs:l) | Aael Days)
| Lol . e i 3 SRS (0c7-0.7Y ESSR I,
| 1 648 | 1889 | 31 64.5 '!
- ia
Il
2 06-08-24 3-9-2024 657 | 1915 | 25 520 | 56.2 28 ‘f
S |
3 620 1808 25 52.0 ‘
Remarks

I'te Results Test For Compressive Strenpth After 28 days Comply With The criteria of strength as per IS EN 206,

THE RESULTS I8 P/CO.\IPL\' (- NOT COMPLY
[Tested hy: 4 Lo oo
Checked by:
Lab manag our i
echnology '

L_CODE Co 008-Hodeiribite 448 L a0 1
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technology [ +01021753557
labs. %

@ info@4flegypt.com

COMPRESSIVE STRENGTH OF CONCRETE
SPECIMENS EN-12390-3

Date 04-09-24 Class of Concrete | €15 Kg/Cm® /200 Kg OPC

i pSh AL A0 Al s oBS R 34D

. % - -y Do 5 t‘f&"“-ﬂ‘-}'&“*;ﬂ‘-xy—lﬁ)&u

Client dggaall Gilamall g Slalall Project il (650+32) o8 28 (agi¥i g oitah 5 et
Ahadia -—Ll&l_,:.

Location Bani Sweif Consultant (CdY agana f2) duigh co 35 52
Form No : 2771-6 Element Pile-P 39
77 ﬂi"‘-,a = J: _,‘-'.- i --.—-——-—-f e .-" : " Fm"rg‘m-eglr—w —— _: - u
: I_t Cmi-gpale .. Tesﬂagb%ﬁ "Weight gm _,i__h\a': Ei;ﬁ?:;h =1 (:2;1;:;} Agelilnays) §
g i e o : ] E(HGIGM.‘!;J ARtk il 5
|
| 1 637 62.4 |
L2 07-08-24 4-9-2024 650 | 1921 | 23 | 479 | se0 | 28
.;==-1""llﬂ
3 640 | 1866 | 19 | 39
Remarks
The Results Test For Compressive Strength After 28 days Comply With The criteria of strengih as per BS EN 206.
THE RESULTS 1S EF— COMPLY -] NOT COMPLY
[Tested by : = — T].

sites No-1
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Iabs' % FFIRSTPLLS

& Info@4tlegypt.com

COMPRESSIVE STRENGTH OF CONCRETE
SPECIMENS EN-12390-3

Date : 04-09-24 E Class of Concrete | C15 Kg/Cm® /200 Kg OPC
K il
: i o AR S B e el 30 AT |
I : a - -1 i . & (raos pl-J b il 951 6 ) ppest |
i Client 4-"'_’-‘5" Silamall 3 Glialf i PrOjECt plity (550.;.;2),5:& L PR R P S !
! F ALadid ang) Jais I
Location Bani Sweif Consultant (oY 3pana 3) Ruaigh By 1855 |
! —— |
Form No : 2771-7 Element Pile-P 37 i
Cubes] £ T f S e | o il
!r'“"— = Cuﬁug Dtte _:-; :. ?’ Tesﬁﬁ Dne;, E‘ t - Weight gm Unié;:;hr B Age( Days) i
; 3 L b-nul-au ke ,__-I-E-A-ill—h&‘-l?- i'j‘_:ﬁ'ﬁ .Ir‘:"‘h;:— o : -
i1 647 1886
] 1
07-08-24 4-9-2024 657 1915 28 383 r 51.3 28
L3 | 637 | 1857 19 39.6
Remarks
I'he Results Test For Compressive Strength Alter 28 days Comply With The criteria of strength us per BS EN 206.
TItE RESULTS IS 0 COMPLY £3 NOT COMPLY
Tester by =
eckad
v)

lobs.

[ _cobEe $ 00 -Pile-F-84 1S N O-1
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labs. % HFUST LS

& Info@4llegypt.com

COMPRESSIVE STRENGTH OF CONCRETE
SPECIMENS EN-12390-3

labs.

CODE Cd

Date 03-09-24 | Class of Concrete | €15 Kg/Cm® /200 Kg OPC
| r S ML AN Bl jme a3k 3G
= | -, I —— | . B (ame e gade pualll i€ 6} sl ||
Client ; Mg.&&“ I RTIA ] K] e RATA ] - PI'O]ECI phils (650432) oS 1a aglil (g Gk
. ARaddal S sl ;
Location Bani Sweif Consultant ((GpY 3 gana 3) Al oz 55,3
Form No : 2771-4 Element Pile-P36 i
1 . i I—\,,
e — e - T o =
L A e 2 _ 7 R [ Gompressive | 1
Cabesg T e e e td & i DR anra| F AT
= ; ¥ "El:iﬁ_gg-ﬂpiej ‘;1' gt }'_[ Weight pm Un:t(;::!gbl Laad lﬂ:- | ﬁ?ﬂk ki (2325:1) Age[ Days)
LN fo TP i | o K MR | SEpapenl| Gt |
S ke £l IR : = £ e DN (K GICM2 ) s s S0 i
| £ i
1 § 658 1918 31 64.5 |
! |
: [ i
' 21 06-08-24 3-9-2024 663 | 1933 | 33 68.7 | 69.4 28 |
— 5
3 658 | 1918 | 36 74.9 H
!
Remarks
The Results Test For Compressive Strength After 28 doys Comply With The criteriz of strength as per BS EN 246,
IHE RESLLTS IS —d COMPLY [ NOT COMPLY
il

=13
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Z+FIRST IR

@ Info@4tlegypt.com

COMPRESSIVE STRENGTH OF CONCRETE

SPECIMENS EN-12390-3

] Date 01-09-24 Class of Concrete | C15 Kg/Cm® /200 Kg QOPC
|
. -5 - -y B . £ (Spane pithguats il ﬂlt’:)eu-ﬂ-‘
Client Anaad) Giseall g Cllial) Project Pl (5.;&;2),;,,.; .,n-mx S 3 gt
Aatial 2 45l
Location Bani Sweif Consultant { i 0 pana f3 ) datigh g 28 5l
Form No : 2771-1 Element Pile-P42

5 .-':1_::;;:{,; : -,:: I.,..:..J - ST : .ﬁampﬂ‘?-i ,? _:_.:_:.__ __;#:_'_"_ i : ITi

_ i ni i I mEn s s |
ol cﬁpyfgk:e___ o ﬁmﬂfgi S jnﬁ: ji -’*(i?g?%uq Aze(Days) |

Ak 5 1.4_«;,'-.'5#5-': : L L ;.-'.: H{KGIGMD). i e HF

1933 51 106.2 : :

r

‘ 34 04-08-24 1-9-2024 649 1892 48 99.9 101.9 28 |

| 6§ 680 | 1983 | 478 | 995 |

Remarks

I'iz Results Test Far Compressive Strength After 28 days Comply With The criteria of strength 2s per BS EN 206.

[HE RESULTS IS

ested

COMPLY =]

CODE to 00

0-1

NOT COMPLY

Eporoved by Dr Adel Elkordi
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T +20 22 516 5582
b +01021753557

@& info@4tiegypt.com

COMPRESSIVE STRENGTH OF CONCRETE

SPECIMENS EN-12390-3

Date 02-09-24 Class of Concrete | C15 Kg/Cm®/200 Kg OPC
Sl AN U BAY s ablE gk i
; Client Bl cilaall g Cldiall Project ﬁ*&ﬁ;ﬁ%‘j& o
q ALl Sl LW
Location Bani Sweif Consultant ( Cndd apaae f2) Auaigh o 32,5
1 Form No : 2771-2 Element Pile-P40
e 1] T T e P
Te:sg_n‘g"a"n_n:ze | Wweighigm Udé;;':“ Load l(h‘ Ej;{:?::‘ g ?ﬁrﬁ?&“ § Age{ Days)
' CH | i LRGem2) |y
| 4 647 1886 | 42.9 80.3 |
5 05-08-24 2-9-2024 638 1860 | 34.8 72.4 78.9 28
L
K 628 | 1831 | 36 | 74.9 |

Remarks

The Results Test For Compressive Strength After 28 days Comply With The criteria of strength as per BS EN 206.

THE RESULTS 5

o COMPLY ()

I
i

NOT COMPLY

Appraved by Dr Adel Etkordi |
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B +20 22 514 5582
B +01021753557

@& Info@4tegypt.com

COMPRESSIVE STRENGTH OF CONCRETE
SPECIMENS EN-12390-3

Date 02-09-24 Class of Concrete | C15 Kg/Cm® /200 Kg OPC
qj,‘)‘ﬂl- Jwvxlllh”|jmékmjﬂl_lu
. 7= > vy Be . ot -0l sl el 4381 6 ) )
Client 4..1.‘1.!;.“ Silamal S SLlitall PI‘OJECI ﬁ‘ai (6501';2)!5 Qa8 Rr‘!‘;;l @ oitsh :;j:!l
ALayid l.'.'am!l,_gjl_,é.
Location Bani Sweif Consultant (CHaY dgarma f2 ) duntigh Coy 5 2
Form No : 2771-3 Element Pile-P38
0 [ IS T T (R
0 e (G e e 5 ISR
| 1883 | 393 | 81.8 |
3 05-08-24 2-9-2024 669 i 1950 | 347 | 722 | 780 | 28 |
i {
— | |
I 6 | 657 | 1915 | 283 | 3589 |
1= i et "-:'.-a-_-!n
Remarks

The Results Test For Compressive Strength After 28 days Comply With The criteria of strength as per BS EN 206.

I'HE RESULTS IS

u=i

COMPLY (|

NOT COMPLY

A
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& +20 22 514 5582
g +01021753557

& info@4llegypt.com

COMPRESSIVE STRENGTH OF CONCRETE
SPECIMENS EN-12390-3

Date 16-09-24 Class of Concrete C15/200 Kg OPC
WS R R BN L B 3 34
. 2s . S . Uit i-Clabe el 6816 ) gl
Client Ayl Clirall g Silidall Project i;f, ey
AEeadial L Ll
Location Bani Sweif Consultant (Co dpana /3) dosdlght Cup RS2
Form No : 2831-5 Element Pile-P 49
PR BT T et 53 ~ [Compresste |
§Cobesis £ TS Sae ]l Weinht ][I0 i e I Bore=— SRR Cre
=T_ : i._r:-'ﬁggqggb,;*{ﬁ, 1% | Load KN “"::::" u‘(‘:, joniz) | Ass(Days) .:
Lo . L0 28] 8 i pmcremy b i $l
by 47 97.8
—
:E 2 19-08-24 16-9-2024 634 1848 352 108.2 98.5 E 28 ;
T a
i3 623 | 1816 | 43 | 895 | ‘ i'
L — . 1 ; |
Remarks

Uhe Results Test For Compressive Strength After 28 days Comply With The criteria of strength as per BS EN 206,

e RESULTS IS

£~ COMPLY £  NOTCOMPLY
frested by: | t_ﬁ =
ecked by: | 4807 =R VLU
labmanager - | | | Fn‘::-. 1 4
\ .‘J'\ - 1

CODE Co 008-Modeérn-Pile=F=57-B—]

_si‘tes_rgo—j

Approved by

—

Dr Adel Elkordi
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COMPRESSIVE STRENGTH OF CONCRETE
SPECIMENS EN-12390-3

Date 17-09-24 Class of Concrete C15/200 Kg OPC
P FRTL UL R EEU P 5o A i
. -5 . -y B . (Doams g gele ¥ i yoSE G ) g edl)
Client Apaadl Clamall g Sl Project T e
EF L R B ) BTN
Location Bani Sweif Consultant (Cod¥ dpana /s ) Darigll o 25,5
Form No : 2831-7 Element Pile-P 45
B - .-:... "- . IGQI.?I X & - él“-. : i
'!.'FL--- =l k | & (KGCM2) ke
1869 57 118.7 |
P2 20-08-24 17-9-2024 620 1808 46 95.8 106.9 28 i
| |
3 | 626 | 1825 | 51 106.2 | |
;: s et e E I
Remarks
The Results Test For Compressive Strength After 28 days Comply With The criterin of strenpth s per BS EN 206,
THE RESULTS IS £~ COMPLY C3  NOTCOMPLY
F':sted by: 1 F - Approved by Dr Adel Elkordi -_u

technplogy

aps:)

i |
CODE_Co 008-Modern-Pife=F-60-B

]
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B +20 22 516 5582
G +01021753557

@ Info@4tlegypt.com

COMPRESSIVE STRENGTH OF CONCRETE

SPECIMENS EN-12390-3

S e
Date 18-09-24 Class of Concrete C13/200 Kg OPC H
| ]
| |
| JES
i . 32 - -y s . Mgt il pyS16 ) g
|: Client ddaall Clsmadl g ciliial) Project m"}aﬁﬂ,ﬁ_‘_ 4_‘,_}:1 RN
! PP IR T P ‘
=
i Location Bani Sweif Consultant (CodY 3gana 2 ) Adigl Dy &S 4o
Form No : 2831-8 Element Pile-P 43
 Cabes| ks "?_"T ﬁgf'r‘: N | [P ¢ 1l E‘“’?“”“‘" el
= . CosimgDane : :rcut-gnm Welghtgm. -9";'“1-. Y‘Ei’*“!;i‘.‘t ":":;‘:” f;}",gfa) Age(Days) |
e ke iy e "&—~ (KGICM2y |
|1 633 | 1845 53 110.3 .'
E—u—
2 21-08-24 18-9-2024 626 1825 49 102.0 105.5 ; 28
il'ﬂ‘rm 'r.i_
| 3 631 | 1840 | 50 | 1041
! oo = i
Remarks
the Resuhis Test For Compressive Strength After 28 days Comply With The criteria of strengih as per BS EN 206,
THE RESULTS IS L& coMmpLY 3 NOTCOMPLY
[Tested by : A I ' ' f Approved by Dr Adel Elkord I

|  CODE Co

008-Modern=Pite-£-60

jites No-1
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HFIRST PLIR

@& info@4tlegypt.com

COMPRESSIVE STRENGTH OF CONCRETE
SPECIMENS EN-12390-3

Date 15-09-24 Class of Concrete C15/200 Kg OPC !
et N I8 BaY o AR GI34T |
Client gaall Cilanall g il | Project ﬂ”&ﬁ"z‘ﬂ =5 ::é‘,’:‘j g ‘,‘_“;1 I
i I T L PLEBIEEY
b- . 1| N
| |
Location Bani Sweif {  Consultant (Ced spana fa) Ryl 805
> i
! Form No ; 2831-3 Element Pile-P 46 i
e o e —— I
C::;'r-ru'sh'c_ _ T
K ‘“;':l:h ! : (I‘:g!g::z} Age{ Days)
RGIGM2) |
|
| 106.2 | 1
L
? 2 18-08-24 15-9-2024 645 1880 52 108.2 109.6 28 :
|
P— !
3 620 1808 55 114.5 ,1
| = ]
Remarks

T'he Results Test For Compressive Strength After 28 days Comply With The criteriz of strength as per BS £N 206,

THE RESULTS IS

&G—TovrLY

(]

NOT COMPLY

[Tested by :

LS

Approved by Dr Ade! Elkardi
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& Info@4tlegypt.com

COMPRESSIVE STRENGTH OF CONCRETE
SPECIMENS EN-12390-3

Date 17-09-24 Class of Concrete C15/200 Kg OPC
. 3 . oy & . s (Foam gl geale paBYle 3806 ) Ayt
Client 4aiall Slanall g uldidall Pro_lect it (650'!';2) pS L2 gl gt gy sl
adidh sl B35
Location Bani Sweif Consultant (Co2Y 3ana /2 ) dustigd) gy A5 5
; Form No : 2831-6 Element Pile-P 47
= f :_’@qg?_nm TestingDate a4 F1wggmgm  Ke/m3 Load KN | ° SpE e, Age( Days)
Rt L R 20 PSRV - 1 L KGIEM2) | —
L1 612 | 1784 | 351 | 106.2 |
- J
| !:
i 2 20-08-24 17-9-2024 638 1860 30 104.1 108.9 28 |
i: - = t
k ; -
13| 633 | 1845 | 56 | 116.6
Remarks
The Results Test For Compressive Strength After 28 days Comply WEE The criteris of strength us per BS EN 206.
FHE RESULTS IS .~ COMPLY (o | NOT COMPLY
Tested by i\ ) (i E i Approved by Dr Adel Elkordi ;
r—— & — - B —
[Chacked by: A L f
g £+
ILab managerd S @ | jEChnoidqy
o

s

CODE Co 008-ModenehliesF-59-8_J 1S NO- 1
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| +20 22 514 5582
g +01021753557

HIFTRST PLLS

@ Into@4tlegypt.com

COMPRESSIVE STRENGTH OF CONCRETE

SPECIMENS EN-12390-3

Date 18-09-24 Class of Concrete C15/200 Kg OPC
(R 0 B s gl 5 353
Client Lysal) cilamall g cliiiall Project ﬂiﬁﬁgfiﬂﬁfﬂ, 2’;
atiall S 555 4h
Location Bani Sweif Consultant (G dgana /2 ) Autigh) Supy 855
Form No : 2946-1 Element Pile-P 69
A = [ =5 T | [ | Cou] (P 'Fc-o.mpréssh‘c": o :l
A S e I b ) = g ot
— fgaﬁjggg | Wik, [ e | e Lﬁ};}gﬁn Agel Day )
N o i T __\_L % |l L * = '.-1 E'- ——t
— = £ (KG/CM2) L : .
i 1 690 | 2012 | 29 | 60.4 ;’ i
P2 11-09-24 18-9-2024 665 | 1939 33 68.7 | 66.6 7
= |
i3 675 | 1968 | 34 | 70.8 |
Remarks

the results are temporarily accepted in 7 days as guidance but is not taken into consideration till results of 28 days

THE RESULTS IS COMPLY 3 NOT COMPLY
I e R —— =
e,
Checked by:! £ — |
tabmanager 07 " | fOUT
—— = = 3 A e——
_—— . I s x LA U F3
M.l inhs

L___CODE Co 008:ModermiPileff-77

it_es No-1 |
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technology o G +01021753557
labs. % rmars

@ Info@4tlegypt.com

COMPRESSIVE STRENGTH OF CONCRETE
SPECIMENS EN-12390-3

‘ Date 13-09-24 Class of Conerete | C15 Kg/Cm® /200 Kg OPC

[ liSh ABAD AN kAl L Al 30 AT

] . 75 - oy £ . it o0 gl pudBE 0381 G ) Agpealt

| Clicnt Aniall Clarall g Cldiall Project f‘;i, (55§+32;-;sw w"ﬁ‘ 128 310

t AhcMial si) ‘_yjlﬁ

i TGN . .

' Location Bani Sweif Consultant (G S gama £3) Auarig) oz 4S %
Form No : 2831-1 Element Pile-P 50

(!uhé.ii = P o --I--— Compressive

- = : ] . Pti'_.;lin'g Date Testing Date Weight pm Uul‘l{;:‘lsghl Load KN "?::: 1 (;::'.‘c!r(;:fltl) Age( Daxs)

: “—F- | (KGICM2) ——

i 1 648 1889 39.6 82.4

E 'MI:

{ 2] 16-08-24 13-9-2024 644 1878 34.1 71.0 82.6 28

1 |

3| 646 1883 | 45.4 94.5

Remarks

The Results Test Far Compressive Streapth Afier 28 days Comply With The criteria of strength as per BS EN 206.

THE RESULTS IS (w2 ] COMPLY ) NOT COMPLY

I'ested by :

[.hcckcd by:

WHMTH'T’

Lab managet

- — Y
Eﬂg_(;)l_)_l__—z'__l;_?u 008-) ijcids6-B

]

o sites No-1




four

labs.

technology

<

2 +20 22 516 5582
B +01021753557

EFIRST LIS

@ Info@4tlegypt.com

COMPRESSIVE STRENGTH OF CONCRETE
SPECIMENS EN-12390-3

Date 14-09-24 Class of Concrete C15/200 Kg OPC
oSN AR AN Bl e abD 3AI 1AT
. -3 - -y 3t . Siane gl gocde geaBle 335581 6 ) a gl
Client Auaall Glaxadl g cldiall Project ;L (6504_;)?5”“‘;.;. AN Gyl
Attt il 5155
Location Bani Sweif Consultant (OB paaa /2 ) duiigh o 48,2
| Form No : 2831-2 Element Pile-P 48
Cubes ' z . J —=— Compressive
o i Castiiy Date Testing Date Weight pm U";Z;;l:g’"' Load KN ":’u"::" (:2;?::2; Age( Davs)
S (KG/CM2) J A
| 4 675 | 1968 | 49 | 102.0
[ 5y 17-08-24 14-9-2024 675 1968 48.6 101.2 100.1 28 ;
i
S
{ 6 674 | 1965 | 46.6 | 97.0 j
Remarks
e Resufts Test For Compressive Strength After 28 duys Comply With The criteria of steenpth as per BS EN 206,
HIL RESULTS 1S £ COMPLY NOT COMPLY
|

Lab managpr

| coni: Co ovst

-



four 2 +20 22 514 5582
i[ technology g s +01030330928

| labs. %

s
J % info@4tlegypt.com

COMPRESSIVE STRENGTH OF CONCRETE

SPECIMENS EN-12390-3

Date 16-09-24 Class of Concrete C150/200 Kg OPC

A S D o g1 5
- -n - i b= 4+ df"“ w Ji.’m 6
Client Rysalh )y Liid) Project s SO g o o g
el i s
Location Bani Sweif Consultant (Y Spaaa f3) Auatigh Sy 48 )8
Form No : 2831-4 Element Pile-P 44

I 2 19-08-24 16-9-2024 688 | 2006 | 40 833 { 853 28

3 700 | 2041 | 39 | 81.2

Remarks
The Results Test For Compreasive Strength After 28 days Comply With The criteria of strength as per BS EN 206,
THE RESULTS 1S B COMPLY cl NOT COMPLY

Approved by Dr Adel Elkordi

4 1 technology
41 labs.

CODE Co 008-Modern-Pile-F-58




four

technology
labs.

OMPRESSIVE STRENGTH OF CONCRETE

(v

W +20 22 514 5582
g +01021753557

HFIRST MUK

SPECIMENS EN-12390-3

@ info@4tegypt.com

Date 8-9-2024 Class of Concrete C400/450 OPC
Client Lnadl Clarall g Cilidial) Project ;g’;;;g;;;-ﬁj;;:;‘ =)
Ahaabliall a1 145 ]
Location Bani Sweif Consaltant ((Cod apaaa fa) uigh Con de y2
Element Pile-1 (H) |
T T :
. : Lo = R [ I“tr.tll
i 3 ol u;zf:sg o R ::bgs_ (:&ggltll
i P el I (RGICYR) b L TS
; 2448 | 1691 | 766.6 :
12| 11-8-2024 892024 | 8353 | 2475 | 1375 | 6233 | 7007 | 28
j-—-m-_ — | 4
1 3} 8276 | 2452 | 1571 | 7122 |1| |
B 1 |

Remarks

The Results Test For Compressive Strength After 28 days Comply With The criteria ol strength as per BS EN 206,

THE RESULTS IS

o COMPLY O

NOT COMPLY

. | technology

Dr Adel Elkordi |

-Fors-20N2

labs.




four

technology

labs.

(v

@ +20 22 514 5582
b +01021753557

HFERST PLLS

& info@4tlegypt.com

COMPRESSIVE STRENGTH OF CONCRETE
SPECIMENS EN-12390-3

Date 8-9-2024 Class of Concrete C400/450 OPC
: 2% aatl o oy 5t . IR VIES R RDT VWYY SRR
Client daall Cilanall 5 ldilal) Project ) (55;;»;2) o Hf;]’; 8 B
Uabiall St Lisa
Location Bani Sweif Consultant (0¥ 3pana fa ) Rsigh oy 3550
1 Form No : 2832-2 Element Pile-1 (H)
| i e gl e |
Testing Date 2t g U"é:;““ Losa KN | g (22’,35:;,_ Age(Days) |
sl T sEre PR Nk Grove) AL R AR -...L‘I{
8339 | 2471 | 1250 | 366.7 |
2 11-8-2024 8-9-2024 8363 2478 ! 1593 722.2 653.3 | 28
i
3 ] 8331 2468 j 1480 670.9 ! ,
Remarks
The Results Test For Compressive Strength After 28 davs Camply With The criteria of strength as per BS EN 206,
THE RESULTS IS COMPLY — NOT COMPLY
i Approved by Dr Adel Elkordi f




four

technology

labs.

COMPRESSIVE STRENGTH OF CONCRETE
SPECIMENS EN-12390-3

(v

HFIRST MLIS

& +20 22 516 5582
b +01021753557

& Info@4tlegypt.com

Date 8-9-2024 Class of Concrete C400/450 OPC
PR FRTLL P i PR UP LU R O TR
Client Lyall @lsall 5 ciliial Project ﬂiﬁ;;}’ig’z")’i m"’:‘f B z";,
Rlaatiall ad! (1 )55
Location Bani Sweif Consultant (02EY agana ) Lusigh cu 38 5
| Element Pile-49 (H)
e 5 . T .
i) 5 L ) £tk Y -.(I{Ga‘EMZlF.. g .1-
8101 2400 980 444.3 i
: f |
8183 | 2425 | 1354 | 613.8 | 307.9 | |
b !
3| 8251 2445 1027 465.6 ;
- 192024 8-9-2024 - 7
4 8125 2407 1196 542.2 . i
| 3 8286 | 2455 | 1057 | 479.2 | 485.2 | |'
e - E
16 8080 | 2394 | 958 | 434.3 | ;i
Remarks

the results are temporarily accepled in 7duys as guidance but is not taken ints considerstion till results of 28 days

THE RESULTS IS

COMPLY

NOT COMPLY

Tested By :

T

-\\--n-

HSR QU ikl




four

labs.

technology

("

= +20 22 514 5582
@ +01021753557

HFIRST PFLAS

@ info@4tlegypt.com

COMPRESSIVE STRENGTH OF CONCRETE
SPECIMENS EN-12390-3

i Date 2-9-2024 | Class of Concrete C400/450 OPC £
o | i
! i D A I e 5 5355
| . - . -y o i . I [ Il 16
| Client dpiall Glaaall g Slldal) i Project ﬂi mn"‘i;‘;;_‘ w;",’j q,l,,j:_, |
' ARl 2Ll i
Location Bani Sweif Consultant (LY 2 gana /3 ) Lutigl) g 75 5
| Element Pile-42 (H) ‘1
s “"”’;”,"J,."';.‘r : T h. : 'G'J;ﬂnl'_ﬂ;'\%’ AE_
! Casting Date Testing Date Weightgm § CnLWosit B ek | Strenett verage | AgerDays)
o L o Kg/ind - cubie (h(:-‘CM!',I
N .k e |- ]
1 8179 2423 1374 622.9
2 8295 2458 1395 632.4 | 603.7
{ 3 8210 2433 1226 355.8
26-8-2024 2-9-2024 7
4 8131 2409 1234 559.4
3 8156 2417 1194 541.3 | 569.4
(1Y 8148 2414 1340 607.5
Remarks

the resulis are temporurily accepted in Tdays as guidance but is nat taken into considerniion il results of 28 days

A

THE RESULTS IS

COMPLY

NOT COMPLY

L




four
technology
labs.

(v

& +20 22 514 5582
B +01021753557

FIRST MR

2 Info@4tlegypt.com

OMPRESSIVE STRENGTH OF CONCRETE
SPECIMENS EN-12390-3

Date 4-9-2024 Ciass of Concrete C400/450 OPC
o psh _,.Lhauurm‘:f.;:;_.éku:_‘m_,iu
. -2 . .y B . Jraae gbel puate 360 G ) i
} Aladiall Lol s
! Location Bani Sweif Consultant ((e3Y Apana f3 ) At gy 48 5o
Form No : 2855-1 Element Pile-19 (H)
= Ty - mm——— - .Gompr;-s';‘:f T ]
Gube§i“o — T )Y : ot s e fi= | oo NS A 1 |J
By ‘;éfiud : %.}_:J Teftinzm!s | Wci.gktgm U i]t‘g ? mi; .l. | Loag I-:.h E “?:::l (:{:;131%:21 Age( Days)
i - e - Siduizic. s dt e e RN (K GICM2) it e L
1 8123 2407 1144 518.6 |
e |
i 2 8032 | 2380 1172 531.3 545.1 I|
1| !
a3n] 8213 | 2433 | 1291 | 3853
28-8-2024 4-9-2024 7 |
4 8156 2417 | 1193 540.8 ii
i ! .
Fisiz) 8233 | 2439 | 1165 | 328.1 § 5343 | .
r— ; :
6 | 8032 li 2380 | 1178 | 534.0 ‘
Remarks

the results are temporarily accepted in 7days as guidence but is not taken into consideration till results of 28 davs

§)—COMPLY

IHE RESULTS I8

|-

NOT COMPLY

%



four

technology
labs.

€

FFAST LR

& +20 22 514 5582
§ +01021753557

@ info@4tlegypt.com

COMPRESSIVE STRENGTH OF CONCRETE
SPECIMENS EN-12390-3

Date 2-9-2024 Class of Concrete C400/450 OPC
P FRUL o LI P LY U I S S Ly CHCR B
: a - TR . & (s -l el il 0301 6 ) s
EVI, LN PLTRTS
i Location Bani Sweif Consultant ( s 3 para /3 ) Ay oy A5 0
Element Pile-38 (H)

] | 3l feloe Sk : F Compressive i I
il Toseme | workm | SRR s v || R REREE | aseta
o | s o] ] ] (N (RN e |
H it
8333 | 2469 | 1247 | 565.3 ; a
{2 8451 | 2504 | 1335 | 6052 | 576.6
}:—-—-- = e
{ 3] 8312 | 2463 | 1234 | 559.4
—  26-8-2024 2.9.2024 i
i 4 | 8489 | 2515 | 1312 ! 594.8
pr— e
[ 5 8300 | 2459 | 1148 | 520.4 | 557.8
| 6 8424 | 2496 | 1231 | s58.1 :
Remarks

ihe resuits are temporarily sceepted in 7days as guldance bat is not taken into consideration till results of 28 days

FHE RESULTS 1§

=

COMPLY

(-

NOT COMPLY

HSR &da)! SLA

S8



four & +20 22 514 5582
technology o b +01021753557
IQbs. % HFTRST PLLS

& Info@4tlogypt.com

COMPRESSIVE STRENGTH OF CONCRETE
SPECIMENS EN-12390-3

Date 8-9-2024 Class of Concrete C400/450 OPC
P ESULLINES I LD S L R RETY 1o g Tl b
. < - wy tu , St - SR i G 4
Client Ausall Glazall y obdlall Project :;: (650_’_;2'“;‘::;‘ ,,qiii‘-l:ﬁ'a)" ﬁl
PO, LN U T TN
i
Location Bani Sweif Consultant (O dgana f2) Ladigh Cun A5 00
1
Element Pile-49 (H)
E;‘::::q V, .:'-_-.r-?:,: ';_Jr O — g I .. T . -T.Cnmpms_h‘t ._ """"""""'.':
§ \_: .‘ 1 ..-.'." _G'!‘s&f;nﬁ’ﬁi{e; o | Testing Date FR v { Uni;(:ne‘isght - Lead KN m::::h i 1| i3 (;;25:1, Age( Days) :'
Sl A il o S ke o] |
1 2400 | 980 | 444.3 |
2 2425 | 1354 | 613.8 | 507.9 |
| |
] f
3 2445 | 1027 | 465.6 i i.'
1-9-2024 8-9-2024 7
4 8125 2407 1196 542.2
i i
5 | 8286 | 2455 | 1057 | 479.2 | 485.2 |
6 8080 2394 958 4343 |
Remarks
the results are temporarily nccepted in 7days as guidance but is not taken into considerntion till results of 28 days
ITHE RESULTS IS - | COMPLY ] NOT COMPLY
| Appraved by Or Adel Elkordi I

abs.

Cfchnology




four

labs.

technology

8

<

& +20 22 514 5582
g +01021753557

#+FIRST MR

& info@4ilegypt.com

COMPRESSIVE STRENGTH OF CONCRETE
SPECIMENS EN-12390-3

Date 2-9-2024 Class of Concrete C400/450 OPC
f
0““':-""5'“ quxmhﬂ'_;_ue!:&:__ih_:lz
Client Aaall Claeall 5 cLidal) Preject f;iﬁﬁf;:ﬂf :;:s':]’f fu), :”,s:

EE LR I v P !

|

Location Bani Sweif Consultant (Gl apana fa) Rosigh i 35,8

Element Pile-42 (H) 5

T T | e 1

o o8 jf/'/l!l! Tt | weenin Lt Ledin | T SRR e |

e b = 15 _.1.4.1: KGR R

{ 1 8179 | 2423 | 1374 | 622.9

: i

| 2 8295 | 2458 | 1395 | 6324 | 603.7 |

#“"""" I

| 3 8210 | 2433 | 1226 | 355.8 |

= 26-8-2024 2-9-2024 7

| 4 8131 | 2409 | 1234 | 3559.4 ,,

e - I

1 [ |

L5} 8156 | 2417 | 1194 | 541.3 | 569.4 )

1 6 8148 | 2414 | 1340 | 607.5 i

Remarks

the results are temporarily sccepted in 7days as guidance but is not taken into consideration sill results of 23 ilays

IHE RESLILTS IS

A

COMPLY (1

Tested by &

NOT COMPLY

BT fou04- |
g4 = | technology
;| labs,




four ® +20 22 516 5582
technology o G +01021753557
labs. %

HFTRSTFLLN

SPECIMENS EN-12390-3

@ info@4tlegypt.com

OMPRESSIVE STRENGTH OF CONCRETE

Date 4-9-2024 Class of Concrete C400/450 OPC
D A N BAN s gBUES 7 30
. EE " vy e . B PRI PW IV TP i F R S
Client 4.:5.!.:.“ Cildzal 3§ <lliall Pl'OJECt :‘ki (65(}4'3.’2")’:5 fﬂﬁ:f:fi:b :::.El
Aoadiall Lt B3 s
E Location Bani Sweif Consultant (Y apaaa f2) duaaigh B 3805
Form No : 2855-1 Element Pile-19 (H)
- - d
7 s 1 LM | Compresse e o
; Testing Date 1 bn;;::;m': Load 'l{h :. sft;:; | (Egm) Agef Days) ﬂ
Sty i : . juRGieM2) | L u)
1 2407 | 1144 | 518.6 i |
2 8032 | 2380 | 1172 | 531.3 | 545.1 |
il
| 3| 8213 | 2433 | 1291 | 3853 |
ey 28-8-2024 4-9-2024 : 7
4 8156 2417 1193 540.8
| 3 8233 2439 1165 528.1 334.3 i
s e K
16} 8032 | 2380 | 1178 | 5340 .j
Remarks
the results arc temporarily accepted in 7days os guidunce but is not taken into considerntion tll results of 28 davs
THE RESULTS IS g/('{)\ll‘l.\' c NOT COMPLY
r Adel Elkordi ::‘:j

;, technolo
& | labs. 3

(
\
=>



four

labs.

technology

©

B +20 22 516 5582
G +01021753557

HFRST FLIS

SPECIMENS EN-12390-3

& info@4tlegypt.com

OMPRESSIVE STRENGTH OF CONCRETE

Date 18-9.-2024 Class of Concrete C400/450 OPC
ratappSi UERL R Bd) L kB0 B 3AT
at F s A gl g}
Client Faal) ol g cldial) Project @a{;& 32!;,-; :jintff e
1 FEREL LI R P PEY
Location Bani Sweif Consultant { 02 3 gana 13 ) Aaadigl Qi A8 55
Element Pite-46 (H)
| Cubes] - T 1
HEETTS oo - strength. vernge |
| 1 gu':e =l (kG!CIfle) AgelDays) |
| Ne i JEGlemn ] ¥
|1 569.4 | , !;
2 | 8380 | 2483 | 948 | 4208 | 510.3 |
| 3 8279 | 2453 | 1173 | 531.8 |
11-9-2024 18-9-2024 ﬁ 7 ;
i 4 8282 2454 1247 565.3 | |
5 | 8327 | 2467 | 1132 | 5132 | 496.6
I| 6 | 8405 | 2490 | 907 | 4112 |
Remarks

(e results are temporarily 2ccepted in 7days as guidance but is not taken into cansideration till results of 28 days

T'HE RESULTS 1S .E/ COMPLY £ NOT COMPLY
AT 2R
Tested by A ! i

Approved by Dr Adel Etkord!

technolo
labs, ¥



four B +20 22 514 5582
technology 0 [ +01021753557
labs. L "

B Info@4tlegypt.com

OMPRESSIVE STRENGTH OF CONCRETE
SPECIMENS EN-12390-3

Date 17-9-2024 Class of Concrete C400/450 OPC

gl R S B Y s a5 AT

. it - 2R . & (Utem Bt Bt 381 6 ) R
Client 4-1:!4;-“ il drall 2§ Slduall Project SLB, (65032) oS e a4 o el
P, LRGN T

Location Bani Sweif Consultant { O 29ana /3 ) dusighl Gy 385
Element Pile-50 (H)
i
g et R B Y i
4 J Te;hi‘i”%@;b Weightgm _-"“‘W;J‘Sf'_f: Lo kN gz é&j’&‘:;} Age( Days) E
riy e ndetnt i ~ove T el ey B e e Yol !
8240 | 2441 1246j 564.9 ;!i |
< f I
8213 | 2433 | 975 | 442.0 | 487.0 §i
13 8319 —L 2465 1002 454.2 J
el 10-9-2024 17-9-2024 =1 1
41 8341 | 2471 | 1018 | 461.5 !
5 8432 | 2498 | 1257 | 569.8 | 493.4 | |
L 6 H 8125 2407 990 448.8 i
Remarks
the results nre temporarily accepted in Tdays us gnidance but is not taken into consideration till results of 28 days
THE RESULTS IS L COMPLY C3  NOTCOMPLY
e ——— e e T

i Approved by Dr Adel Elkordi :

tE'.‘CﬂﬂD qy

L 1t Ll (" [ &1
= {3 3 = | technology .
CODE Co 008- ModemuPtle-F-qumtes ND 1 i lahs, 3

N\ HSR &l oidily
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four

labs.

technology

(v

OMPRESSIVE STRENGTH OF CONCRETE

SPECIMENS EN-12390-3

B +20 22 514 5582
§ +01021753557

@ into@4tlegypt.com

[Checked by
Iubmanagér = 1.11?; e
e E— : -
(B :.L.-;bg__
CODE Co ooa-Moéic_rﬂfE’ﬂ_E_-_fj_S_ gltes N

Date 16-9-2024 Class of Concrete C400/450 OPC |
- s 1
1 AR S B e i G 20
i Client Agaall Ciaall g CLddall Project mmﬁsiﬁf:ﬂiifi z,); :
| ARaMIM sl D !
: Location Bani Sweif Consultant {05 3 gana 13 ) Auadipl] cag A€ 5 !
TR ,t =
: ! Element Pile-48 (H) i
S = i — = —
T - .’j pr S —————— @ —— : B
Cuhei o '._. _.".' -5 " LS o= ! i el |
Tl o | e [eelmE || e fmn e
2 Bl P N LR e TR | SR DTS |t (SRR ek [ i
| 1 8261 2448 924 418.9 §
i | 1
| 2 8182 | 2424 | 1001 | 453.8 | 440.8 | é;
E gy i !
3 8250 | 2444 | 992 | 449.7 |
— 9-9-2024 16-9-2024 b 7
4 | 8357 2476 1078 488.7 .l !
.L:«_.{ i
|3 8295 | 2458 | 1230 | 557.6 | 498.4 | |
e :_ |
6 8332 | 2469 | 990 | 44838 | |
Remarks
e results are temporarily accepted in Tdays as guidance but is not taken into consideration Gl results of 28 days
FHE RESULTS 15 CT COMPLY L3  NOTCOMPLY
ested by: ] - i Approved by Dr Adel Elkordi }




®; +20 22 514 5582
G +01021753557

four

labs. "6.-0

technology

@ info@4tlegypt.com

OMPRESSIVE STRENGTH OF CONCRETE
SPECIMENS EN-12390-3

Date 15-9-2024 Class of Concrete C40806/450 OPC

S URRD R B e nbUS 385 2AL

= L - - e * e‘ (J-"""' J!'I“:L"‘!‘ -"‘L’.'Y]‘ -A‘-"“‘sl 6 ) &)‘.‘:‘
Client Agdall Glseall g cldia) Project PE (650+32) o8 o it g it 3o g
CERE, LA

Location Bani Sweif Consultant (LY aganna 13 ) Laiph i 38,2
Element Pile-532 (H

L L
. = | b il
| N Rl v RETES R I oy [ eom |

i :J;E.: :‘\.“ 1 TS e Ly g | II!
| ] 8370 | 2480 | 927 | 4202 | ’|
| 2 8158 | 2417 | 1256 | 569.4 | 5159 | i!
3 8407 | 2491 | 1231 | ss8.1 H !
== 892024 15-9-2024 7
| :—‘i 8255 | 2446 | 1156 | 524.1 E !
| 5 8216 | 2434 | 1409 | 6387 | 5685 n |
! ' ' |
[ 6 8320 E 2465 E 1197 | 542.6 | |

Remarks
the results are tempararily accepted in 7days as guidance but is not taken into consideration till results of 28 days

THE RESULTS 15 £—CoMPLY D NOT COMPLY

e =
[ allls

o] iu'.-{_FumI'D‘
: L Ipees t |
[__CODE Co 008-Modem-Pile-t.76 ZjiltesiNoFd |

i L5




four

labs.

technology

(v

B +20 22 514 5582
G +01021753557

+FIRST FLIR

SPECIMENS EN-12390-3

@& Into@4tlegypt.com

OMPRESSIVE STRENGTH OF CONCRETE

Date 9.9-2024 Class of Concrete €400/450 OPC |
() A D D e g2 3 14 |
Client &aalt Clanall g cildiall Project ;‘;ﬁ;ﬁ‘ﬂ-‘z‘ﬂmiﬂzﬁ
1 Aadiall st 1505
Location Bani Sweif Consultant (oY apans /3 ) Aol g 32 2
Element Pile-47 (H)
jI[- i :- e ——— 'Cumprg,_-.stye: | = - ___,El
y'“ﬂ;a@* I Load KN mc:ng:h BT (33785?:; Age( Days) f
R e (KGICM2) 5
2481 1327 601.6 | |
8197 | 2429 | 1393 | 631.5 | 561.5 | |
| o 8219 { 2435 | 996 | 451.5 " |
2-9-2024 9.9-2024 7
8194 2428 1169 502.7 -I
f 1
8217 | 2435 | 997 | 4520 | 4743 | |
! 1l
| B 8172 2421 1033 468.3

Remarks

ihe results are temporarily accepted in 7days as guidance but is not taken inte consideration till resuits of 28 days

THE RESULTS IS ClL~ COMPLY ca NOT COMPLY
—
frested by- q 1 Approved by Dr Adel Elkordi _ H
tked by:
Lab manaier & CODE sl
‘ labs. = o | technalogy

CODE Co 0GB-Mo

r.7> sikes No-1
T —

labs.



four

labs.

technology

(v

W +20 22 514 5582
B +01021753557

#FRSTPLIS

@@ Into@4flegypt.com

COMPRESSIVE STRENGTH OF CONCRETE
SPECIMENS EN-12390-3

Date 25-9.2024 Class of Concerete C400/450 OPC
| A ,&mﬁlhs‘sn,ugmdﬂl_ﬂ Ii
Client P Aaad) clasall g clLdia) Project fﬁgﬁ;‘s;‘f;;‘;’;;';fj;;,’jﬂ, S i'
| Wil G i ea i
R _ — R i - !|
Location Bani Sweif Consultant ( 2Y 2 gmna f3) Readipht s 35 50 .
Element Pile-19 (H) ;:
N | ComeriveT i

e et | E(KGICM2) S | =¥
f
2 2437 | 1396 | 632.9 ;;
i |'
P2 8445 | 2502 | 1446 | 6355 | 635.9 |
: |
3 S =t s e 3 8536 | 2529 | 1366 | 619.3 ! |
b °288-2024° °[° 7592024 |— | 28 |

{ 4 ' = 8340 | 2471 | 1376 | 623.8 E

P 5. 3 8337 | 2470 | 1450 | 657.3 | 643.9
— 't
I 6 8328 | 2468 | 1435 | 650.5 r;
Remarks

The Results Test Far Campressive Strength After 28 days Comply With The criteria of strength s per BS EN 206.

THE RESULTS IS

COMPLY
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— >~ _XCOMPRESSIVE STRENGTH OF CONCRET

Date 10-9-2024 Class of Concrete C400/450 OPC
ogsh B 0N BAY jlss fhlES 35 AT
. a5 . ol Bt . it i)l poal- a1 3 4381 G ) gt
Client Aniall Clasall § Cililiall Project f[;f, (65:4_?2;:5 e ‘_,‘,1;‘;1 il zum;
adtall diall (33085
| L.ocation Bani Sweif Consultant (¥ dgana f3) Luuxigh ca 48 )
!_ Element Pile-39 (H)
bes Compressive
“asting Drie Testing Date Weight pin Un;;;:i;ht Load KN St:;n::h (ﬁajg:;z) Ape( Days)
N, {KG/ICM2)
1 8383 2484 1218 552.2
2 8359 2477 1536 696.3 664.3
| 3 8290 2456 1642 744.4
13-8-2024 10-9-2024 28
4 8235 2440 1687 764.8
5 83606 2479 1440 652.8 656.0
6 8479 | 2512 § 1214 | 5503
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Fhe Results Fest For Compressive Strength After 28 days Comply With The criterin of strength as per BS EN 206.
HILE RESULTS IS g/_ COMPLY [ A NOT COMPLY
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Date 12-9-2024 Class of Concrete C400/450 OPC }
' RS U 3 Bl s a bl 5i A
5 . . . A . Jraa g st pa®il 0a580 6 ) agsadd)
Client Abaal) Cifdeall g cildidall Project fl;i (65313“2“)’:5” w;,', P )m)n iﬂ
AhoaMial alall 3508
| Location Bani Sweif Consultant (¥ 3gana /3y duadigh S ds 0
| é Element Pile-44 (H) §
L .K;-- ’ . Compressive S
1 -\=(=. Casting Date Testing Date Weight gm l-nl!t{;}r":tsght Lead KN St?:::h {l‘tée;‘l(‘;ﬁ:z) Age( Days)
No, (KGICNM2)
el 8430 2498 1560 707.2
]
12 _ 8324 2466 1571 712.2 698.6
| 3} $371 | 2480 | 1492 | 676.4
| 15-8-2024 12-9-2024 28
4 8414 2493 1511 685.0
{52 8293 2457 1658 751.6 726.1
6 | 8451 2504 1636 741.7
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The Results Test For Compressive Strength After 28 days Comply With The criteria of strength as per BS EN 206.
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— > COMPRESSIVE STRENGTH OF CONCRET
SPECIMENS EN-12390-3

Date 11-9-2024 Class of Concrete C400/450 OPC

P TpeL Jmm,,mha}uuugi:dﬁlem
Client paall cilaal) g cibdial) Project e e

pUBL (GS0-+32) oS 245 il g 3t 3y
Lhsatial 5 343154
Location Bani Sweif Consultant (N s gana /3 ) Lutigh Can A8 58
Element Pile-41 (H)

|:;r;h, SRR Compressive
. | Casting Date Testing Datc Weight gm Uni:(;)::i:::m Load KN m:::":h (iéjg:;;) Age( Days)
i (KGICM2)

I 8360 2477 1411 639.7

2 14-8-2024 11-9-2024 8311 2463 1095 496.4 613.5 28

3 | 8370 | 2480 | 1554 | 704.5

Remarks
Vire Results Test For Compressive Strength After 28 days Comply With The criteria of strength as per BS EN 206,
P AESULTTS IS H£3 COMPLY c NOT COMPLY
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OMPRESSIVE STRENGTH OF CONCRETE
SPECIMENS EN-12390-3

ILab manager

r et [ObS
i CODE Co OOS-Modem-PilegF—SI-&_*’-,JI: 1

sttes No-1

124-9-243
w four
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technology

Date 21-9-2024 Class of Concrete C400/450 OPC i
!
RSt AR 0 Rl L pblE G 24T
Client Lpaalt Slanall y Cliial Project ﬂ?ﬁﬁﬁ;’fm’j e
FWL LRI 7
Location Bani Sweif Consultant (oY 3gana f3) Ruuighh 2y 35
Element Pile-40 (H)
B é; T e o o) B R
i Gq,nngn " & Tem-gnam L |  Weight gm | =% :ﬂ Load KN | * AT kgrgf;z + Age{ Days) I’
Nl v_*_ g Lrile =-=w:.-«,£-kjl_.=-;_k i Kg/m3 s (x:;c;u} (KGICM) ]
g | 8348-!. 2473 1462 662.8
i 2 8447 2503 15370 711.7 657.9
DT 1
31 8421 2495 1322 599.3 ! l .
r—--i 24-8-2024 21-9-2024 ; 28 |
LN 8380 2483 1400 634.7 | §
au:—l,: - i.’
5 | 8297 | 2458 | 1365 | 6188 | 653.6 | }j
] .
K3 8395 | 2487 | 1560 | 7072 | 1
Remarks
The Regults Test For Compressive Strength Afier 28 days Comply With The criteria of strength as per BS EN 206,
THE RESULTS 1S E/ COMPLY [t} NOT COMPLY
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OMPRESSIVE STRENGTH OF CONCRETE

Date 9-9.2024 Class of Concrete £400/450 OPC
oRSh AN BN kel L aBUES G 34T
. (A - -l L . & To 0t Jatle ea®NL J.Slﬁ}&_u_d
Client Aol Glaeall g il Project PR i O e
e WL, RN I
Location Bani Sweif Consultant (Y 3 gana £2) Aaighl gy A8
1 Element Pile-43 (H)
3 _ ; . o Cump_rmh'c '_ | i
Testiag Date Weight gin U“?;;f;’-“'l Load KN | ‘";'::—:" : &g’é’ﬁn Age(iDays)
gl s L e =il _ fxciomy f o
i1 8474 | 2511 | 1504 | 681.8
- 5) 12-8-2024 9-9-2024 8435 | 2499 | 1477 | 669.6 | 684.5 | 28 |
{ 3 8421 2495 1549 702.2 _
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The Resuits Test For Compressive Strength Affer 28 days Comply With The criteria of strength as per BS EN 206,
THE RESULTS IS £ COMPLY 7  NOTCOMPLY
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Date 9-9-2024 Class of Concrete C400/450 OPC

Alpl RN, AN RSl e aUES B 2AT

. i s - oy e . 1—!(;_‘,-_-&—_’._1!-_;15;..1.}.55‘11._)‘;_,‘_5]6) raed

Client dpsall Cldeall g laial) Project A e P
Gadiid s 5

Location Bani Sweif Consultant (¥ apana /3 ) Asighl g 38 2
Form No : 2832-3 Element Pile-43 (H)
B Weigplgn u“'l?(;;?;“k Lozd KN -"“_';Znif:h. (:;'Ef;z] Age( Days) E
] 1 A [RERE _(KGICM2) | !
: [
8589 | 2545 | 937 | 4248 | !g
£ 8 : f
28 12-8-2024 9-9-2024 8478 2512 880 398.9 | 474.2 : 28 !'
!
=3 - 8583 2543 1321 598.9 | f '
b = ———m — e : S
Remarks
- he Results Test For Compressive Strength Affer 28 days Comply With The criteria of strength as per BS EN 206,
HE RESULTS IS A Q COMPLY e NOT COMPLY
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COMPRESSIVE STRENGTH OF CONCRETE

SPECIMENS EN-12390-3

Date 23-9-2024 Class of Concrete C400/450 OPC
) 0 o g5 3 355

- -5 - ol M » 5
Client A.ag.h.“ wlanall ] Siladall Project ;Ld?;sﬁ';';'u qq;ﬂy:_)ﬂ-\)ll ;j‘nhﬂ

ARadial) Gl (293

Location Bani Sweif Consultant ( Condd 3 pann /3) Rumsiht g A8
Element Pile-38 (H)

Cubgsl

‘\IG"‘E'E';'_ e, 8 e ._ 3 GICM2
i 1 8184 2425 1321 598.9
12 8227 2438 1391 630.6 | 619.3
i3 8240 | 2441 | 1386 | 6283
pe— 26-8-2024 23-9-2024 =1 28
| 4 8403 2490 1377 624.2
— 4

5 8128 2408 1472 667.3 | 593.9
| 6 J 8357 I 2476 1081 490.1

Remarks Bl =
The Results Test For Compressive Strength After 28 days Comply With The criteria of streagth as per BS EN 206.
'HE RESULTS IS 2 COMPLY ) NOT COMPLY
Icr-ecked by QA - =] i Approved by Dr Adel Elkordi ]
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e COMPRESSIVE STRENGTH OF CONCRETE
SPECIMENS EN-12390-3
Date 25-9-2024 Class of Concrete C400/450 OPC

(PSR 300 AN Liaa WS 35 33T

Client psal) claddl y cldla) Project :‘ELJ'(:; ::;-)’-: m:: ) ﬁ
Aadsal a9 s
Location Bani Sweif Consultant (Ot 3pane /) Lussiglh iy 385
Element Pile-51 (H)
1 8295 2458 1409 638.7 I
2 8341 2471 1256 569.4 | 588.7
3 8363 2478 1231 558.1
: 28-8-2024 25-9-2024 i 28
1 4 8281 2454 1247 565.3
?"—- S
|
5 8420 2495 1570 711.7 | 633.9 i
J.F* _—
! 6 8391 2486 1378 624.7

Remarks
The Results Test For Compressive Strength After 28 days Comply With The criteria of strength =s per BS EN 206,
THE RESULTS IS (Q-' COMPLY O NOT COMPLY
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COMPRESSIVE STRENGTH OF CONCRETE
SPECIMENS EN-12390-3
Date 23-9-2024 Class of Concrete C400/450 OPC
(A A D AN e g3 345
Client Apiall cldnadt g clddall Project ﬁ*{;ﬁ;ﬁm’ﬁﬁ,gﬁ
Tadlialt i (345155
Location Bani Sweif Consultant (Ol 3 gane /3 ) daniglh gy 45 )
Element Pile-42 (H)

| 1 8190 | 2427 | 1224 | 554.9
| 2 8218 | 2435 | 1504 | 681.8 | 614.0

3 8118 | 2405 | 1335 | 605.2

26-8-2024 23-9-2024 f - 28
4 8335 | 2470 | 1450 I' 657.3 |
5 8295 | 2458 | 1284 | s582.1 | 620.9
& — - -
| 6 8235 | 2440 | 1375 | 6233
Remarks =
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Date 29-9-2024 Class of Concrete C400/450 OPC
(PR 20 A o g gk
Client Lyaall cilaa) g cLiia Project B i
Theadlial 2l Byt g
Location Bani Sweif Consultant ( Cos¥ 3gana f3) Lussiglh g 48,05
1 Element Pile-49 (H)

1

2

3
rom— 1-9-2024 29-9-2024 T w— 28
4 8341 2471 1214 550.3
L-——. s TTE

5 8425 2496 1340 607.5 | 575.0
; 6 8338 2471 . 1251 567.1

Remarks
The Results Test For Compressive Strength After 28 days Comply With The criteria of strength as per BS EN 206,
THE RESULTS IS O CoMPLY C3  NOT COMPLY
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Date 30-9-2024 Class of Concrete C400/450 OPC

i 4 = JRY : Grase el sl 155916 )
Client psall cilanal) g Cliial) Project gk(; (650+32) oS 60 qﬂﬂﬁ
Bt Sl 315
Location Bani Sweif Consultant (Y 3 gana /2) dasigh 35,4
Element Pile-47 (H)

2 8371 2480 1284 I 582.1 | 641.6
3 8224 2437 I 1478 670.0
2-9-2024 30-9-2024 28
4 8300 2459 1380 625.6
|
5 8273 2451 1298 588.4 | 627.1
| 6 8312 | 2463 | 1472 | 667.3
Remarks
U'he Results Test For Compressive Strength After 28 days Comply With The criteria of strength as per BS EN 206.
FHE RESULTS IS U/COMPLY = NOT COMPLY
e | Approved by Dr Adel Elkordi ]
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COMPRESSIVE STRENGTH OF CONCRETE
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Date 4-9-2024 Class of Concrete C400/450 OPC
o) RS ) A o AN kS 2AS
. =3 o oy e . (b sl gual cB¥he 326380 6 ) it
Client daadl Clsmall g Sldidall Project S;-‘-' (55:4-3')2";:;.-.:“..,5)-;: 00 o
Ahabiall sl 151 h
Location Bani Sweif Consultant (¥ 3 3maa f3 ) Rasigll o 38
Element Pile-51 (H)

e Weightem § - g3 | Derd KN | e | GGiermy | A Daym
R N DR | RO T o ey | =
{ 1] 8032 | 2380 | 1063 | 481.9 s
| 2 | 8320 | 2465 | 1289 | 584.3 | 5517 |
13 || 8226 | 2437 | 1299 | 588.9 !
==t 28-8-2024 4-9-2024 | “« 7
L4 | 8041 | 2383 | 1090 | 494.1 ¢
— |
| 5 8263 | 2448 | 1370 | 621.1 | 565.0 |
- ?
| 6 8182 | 2424 | 1279 | 379.8 | |
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